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Plot 7-639 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-641 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
1C2311270069-03.BCG 1/8/2024 - 3/15/2024 Tablet Device

Page 406 of 580

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Mode 802.11ax-SU
Data Rate MCS9
Distance of Measurement 3 Meters
Operating Frequency 2412MHz
Channel 1
orkes bl RBW: 1 MHz  peak: 2389.88 MHz, 68.47 dBuV/m
Peak Trace s '
PASS 55 i o100 LR Mz Avg: 2389.76 MHz, 50.25 dBuV/m
140 4
E
S 1204
-}
-
= 1001
=)
]
5 80
w
=l
[
T 60 = ‘_',w)
SERNITIOED) DO g
40 - -

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-647 Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-649 Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-650 Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-653 Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-654 Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-657 Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-658 Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-659 Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-660 Radiated Restricted Lower Band Edge Measurement Antenna WF8
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Plot 7-661 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-662 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-663 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-664 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-665 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-666 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-667 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-668 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-669 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-670 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-671 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-672 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-673 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-674 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-675 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-676 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-677 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-678 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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Plot 7-679 Radiated Restricted Upper Band Edge Measurement Antenna WF8
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1.7.7 Antenna WF7 Radiated Restricted Band Edge Measurements
§15.205 §15.209; RSS-Gen [8.9]
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Plot 7-681 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-682 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-683 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)
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Test Report S/N: Test Dates: EUT Type:
1C2311270069-03.BCG 1/8/2024 - 3/15/2024 Tablet Device

Page 425 of 580

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Mode 802.11n
Data Rate MCS2
Distance of Measurement 3 Meters
Operating Frequency 2412MHz
Channel 1
orkes bl RBW: 1 MHz  peak: 2389.88 MHz, 64.75 dBuV/m
Peak Trace s '
PASS 5 i 900 LR 2z Avg: 2389.52 MHz, 51.26 dBuV/m
140 4
E
S 1204
-}
-
= 1001
=)
s
Au-,; 80 1
k=]
£ 601 A‘/)
A,./'/
Y e s e e et —

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-684 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-685 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-686 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-687 Radiated Restricted Lower Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)
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Plot 7-688 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-689 Radiated Restricted Lower Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-690 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-691 Radiated Restricted Lower Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)
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Technical Manager
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Plot 7-692 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-693 Radiated Restricted Lower Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-694 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-695 Radiated Restricted Lower Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ e]'ement (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-696 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-697 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ e]'ement (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-698 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-699 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
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Plot 7-700 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-701 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ e]'ement (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-702 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-703 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-704 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-705 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)
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Technical Manager
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Plot 7-706 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-707 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
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Plot 7-708 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-709 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-710 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-711 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-712 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-713 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-714 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-715 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-716 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-717 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-718 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-719 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-720 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-721 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-722 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-723 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-724 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-725 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-726 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-727 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-728 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-729 Radiated Restricted Lower Band Edge Measurement Antenna WF7
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Plot 7-730 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-731 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-732 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-733 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-734 Radiated Restricted Upper Band Edge Measurement Antenna WF7

Mode 802.11ax-SU
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2447MHz
Channel 8
. - RBW: 1 MHz  peak: 2483.73 MHz, 66.99 dBuV/m
Peak Trace 5 '
PASS &5 dis 1oee LR Mz Avg: 2484.30 MHz, 50.84 dBuV/m
140
£
S 120 -
=3
-
= 100
=)
s
& 80 4
k=]
[T
T 60 %
40 - B St s e s = e

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-735 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ e]'ement (CERTIFICATION)
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Technical Manager
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Plot 7-736 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-737 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-738 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-739 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ e]'ement (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-740 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-741 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)
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Plot 7-742 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-743 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-744 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-745 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ e]'ement (CERTIFICATION)
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Plot 7-746 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-747 Radiated Restricted Upper Band Edge Measurement Antenna WF7

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ e]'ement (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
1C2311270069-03.BCG 1/8/2024 - 3/15/2024 Tablet Device

Page 457 of 580

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Mode 802.11ax-SU
Data Rate MCS9
Distance of Measurement 3 Meters
Operating Frequency 2467MHz
Channel 12
orkes bl RBW: 1 MHz  peak: 2483.73 MHz, 69.03 dBuV/m
Peak Trace s .
PASS &5 g 1o0ee LR 2Oz Avg: 2484.07 MHz, 49.63 dBuV/m
140
E
S 120+
-}
s
£ 1001
[+
s
& 80 1
=l
[
604 L’k\\-«.k; i
40 " Rt oo v <o e s

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-748 Radiated Restricted Upper Band Edge Measurement Antenna WF7
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Plot 7-749 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-750 Radiated Restricted Upper Band Edge Measurement Antenna WF9

FCC ID: BCGA2925
IC: 579C-A2925

MEASUREMENT REPORT
(CERTIFICATION)
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Approved by:

Technical Manager

Test Dates:
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Test Report S/N:
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EUT Type:
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Plot 7-751 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Plot 7-752 Radiated Restricted Upper Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Plot 7-753 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-754 Radiated Restricted Lower Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-755 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-756 Radiated Restricted Lower Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-757 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-758 Radiated Restricted Lower Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-759 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-760 Radiated Restricted Lower Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)
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Technical Manager
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Plot 7-761 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-762 Radiated Restricted Lower Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)
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Technical Manager
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Plot 7-763 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-764 Radiated Restricted Lower Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Plot 7-765 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Plot 7-766 Radiated Restricted Upper Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Plot 7-767 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Plot 7-768 Radiated Restricted Upper Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Plot 7-769 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Plot 7-770 Radiated Restricted Upper Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-771 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Plot 7-772 Radiated Restricted Upper Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
1C2311270069-03.BCG 1/8/2024 - 3/15/2024 Tablet Device
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Plot 7-773 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Plot 7-774 Radiated Restricted Upper Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
1C2311270069-03.BCG 1/8/2024 - 3/15/2024 Tablet Device
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Plot 7-775 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Plot 7-776 Radiated Restricted Upper Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ e]'ement (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
1C2311270069-03.BCG 1/8/2024 - 3/15/2024 Tablet Device
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Plot 7-777 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Plot 7-778 Radiated Restricted Upper Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
1C2311270069-03.BCG 1/8/2024 - 3/15/2024 Tablet Device
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Plot 7-779 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Plot 7-780 Radiated Restricted Upper Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Plot 7-781 Radiated Restricted Upper Band Edge Measurement Antenna WF9
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Plot 7-782 Radiated Restricted Upper Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ e]'ement (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Plot 7-783 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-784 Radiated Restricted Lower Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Plot 7-785 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-786 Radiated Restricted Lower Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-787 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-788 Radiated Restricted Lower Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Plot 7-789 Radiated Restricted Lower Band Edge Measurement Antenna WF9

Mode 802.11ax-SU
Data Rate MCS4
Distance of Measurement 3 Meters
Operating Frequency 2422MHz
Channel 3
T ace RBW:1MHz  peak: 2388.08 MHz, 64.34 dBuV/m
Peak Trace 5 ’
PASS 5 i o 00n LR 2z Avg: 2389.76 MHzZ, 51.09 dBuV/m
140 -
E
S 120+
=3
-
= 100 -
B
£ 80-
w
o
[
T 601
40 -

2330 2342 2354 2366 2378 2390 2402 2414 2426 2438 2450
Frequency (MHz)

Plot 7-790 Radiated Restricted Lower Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)
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Technical Manager
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Plot 7-791 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-792 Radiated Restricted Lower Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
IC: 579C-A2925 @ element (CERTIFICATION)

Approved by:

Technical Manager
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Plot 7-793 Radiated Restricted Lower Band Edge Measurement Antenna WF9
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Plot 7-794 Radiated Restricted Lower Band Edge Measurement Antenna WF9

FCC ID: BCGA2925 MEASUREMENT REPORT
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Approved by:

Technical Manager

Test Report S/N: Test Dates: EUT Type:
1C2311270069-03.BCG 1/8/2024 - 3/15/2024 Tablet Device

Page 481 of 580

V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




	7.0 TEST RESULTS
	7.7  Radiated Spurious Emissions – Above 1 GHz
	7.7.7 Antenna WF7 Radiated Restricted Band Edge Measurements
	7.7.8  Antenna WF9 Radiated Restricted Band Edge Measurements





